



GLOBAL LAB

A World of Quality Material Testing

Format No: 01 / 09

Rev. No.- 05

TEST REPORT

TEST REPORT ISSUED BY : LOCATION-01(VASAI LAB)

: SAMPLE TESTED BY / AT : LOCATION-01(VASAI LAB)

TEST REPORT NO.

: VST-2208-TR-201528

TEST REPORT DATE

: 12/01/2018

NAME OF CUSTOMER :

PROJECT / SITE ADDRESS :

M/s. Elantor Solutions Pvt. Ltd.

Elantor Solutions Pvt. Ltd.

A/04, Blue Heaven, Opp. IDBI Bank,

A/04, Blue Heaven, Opp. IDBI Bank,

Thakur Complex, Kandivali (East) Mumbai – 400101

Thakur Complex, Kandivali (East) Mumbai – 400101

CUSTOMER REF.NO & DATE

: Letter Dated-10/01/2018

QUANTITY

: 1 Nos.

DATE OF RECEIPT

: 10/01/2018

CONDITION OF SAMPLE ON RECEIPT

: Satisfactory

TEST METHOD

: IS 1608:2005 (Reaff : 2010)

PHYSICAL TEST REPORT OF ANCHOR FASTENER

TEST AT TEMP. (°C)

: 26.5

CLASS OF ANCHOR FASTNER

: 5.8

DESCRIPTION

: Anchor Fastner

DATE OF TESTING

: 12/01/2018

PARTICULARS	Specimen-01	Min. Requirement as per IS 1367 (Part-03) 2002 For Property Class 5.8
ID MARK	NA	
NOMINAL DIA OF ANCHOR FASTNER (mm)	15.9	
0.2% PROOF/YIELD LOAD (kN)	97.6	
ULTIMATE LOAD (kN)	104.0	
0.2% PROOF/YIELD STRESS (N/mm ²)	558.14	420
ULTIMATE TENSILE STRENGTH (N/mm ²)	594.74	520
% ELONGATION ON GAUGE LENGTH	8.57	---
FRACTURE	W.G.L	

NOTE :

- Sample/s was/were not drawn by laboratory.
- The Reported result/s is/are valid only to the sample submitted to the laboratory.
- No part of the report, except in full, shall be reproduced without written consent of the laboratory.
- The report is valid only when Global Lab hologram is available on the report.



(Authorised Signatory)

A. SHARMA
Technical Manager